



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310229</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 19-Jul-2023  
 Job Report Date: 04-Aug-2023  
 Number of Samples: 11  
 Report Version: Final

**COMMENTS:**

Test results reported relate to the tested samples only on an "as received" basis. Unless otherwise stated above, sufficient sample was received for the methods requested and all samples were received in acceptable condition. Analytical results in unsigned reports marked "provisional" are subject to change, pending final QC review and approval. The customer has not provided any information that can affect the validity of the test results. Please refer to MSALABS' Schedule of Services and Fees for our complete Terms and Conditions. Preliminary results are applicable when a portion of samples in a job is 100% completed and reported or 1 of a number of methods on the same job have been completed 100%. Results cannot change, but additional results or results for additional methods can be added.

SAMPLE PREPARATION	
METHOD CODE	DESCRIPTION
PRP-910	Dry, Crush to 70% passing 2mm, Split 250g, Pulverize to 85% passing 75µm
	Sample preparation performed by MSALABS Yukon

ANALYTICAL METHODS	
METHOD CODE	DESCRIPTION
FAS-121	Au, Fire Assay, 50g fusion, AAS, Trace Level
IMS-116	Multi-Element (39 elements), 0.5g, 1:1 Aqua Regia, ICP-AES/MS, Ultra Trace Level

**Signature:**

Yvette Hsi, BSc.  
 Laboratory Manager  
 MSALABS



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310229</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 19-Jul-2023  
 Job Report Date: 04-Aug-2023  
 Report Version: Final

Sample ID	Sample Type	PWE-100 Rec. Wt. kg	Method Analyte Units	FAS-121 Au ppm	IMS-116 Ag ppm	IMS-116 Al %	IMS-116 As ppm	IMS-116 Au ppm	IMS-116 B ppm	IMS-116 Ba ppm	IMS-116 Bi ppm	IMS-116 Ca %
Granite Blank	QC-P-BK	--	LOR	<0.005	<0.05	2.46	1.5	0.002	13	37	<0.05	1.39
Granite Blank	QC-P-BK	--		<0.005	<0.05	2.53	1.3	<0.001	10	49	0.06	1.30
C0221276	Rock	0.26		<0.005	0.13	0.43	1.4	<0.001	<10	17	1.08	0.08
C0221277	Rock	1.74		<0.005	<0.05	0.95	3.3	<0.001	<10	76	0.08	0.04
C0221278	Rock	1.86		<0.005	<0.05	0.33	2.9	0.001	<10	75	0.06	0.16
C0221280	Rock	4.72		<0.005	<0.05	0.47	5.0	<0.001	<10	51	0.09	0.03
C0221281	Rock	2.96		<0.005	<0.05	0.31	2.0	<0.001	<10	41	<0.05	0.17
C0221282	Rock	3.80		<0.005	<0.05	1.18	1.2	<0.001	<10	58	0.09	0.08
C0221286	Rock	4.30		<0.005	0.07	0.82	3.8	<0.001	<10	36	0.78	0.11
C0221287	Rock	0.72		<0.005	<0.05	0.97	1.1	0.001	<10	93	0.07	0.03
C0221288	Rock	0.62		<0.005	<0.05	0.15	2.2	<0.001	11	29	0.08	0.67
C0221288PD	QC-PD	--		<0.005	<0.05	0.15	1.9	<0.001	13	25	0.07	0.70
C0221289	Rock	0.42		<0.005	<0.05	0.76	3.2	<0.001	<10	89	0.16	0.03
C0221290	Rock	0.72		0.008	<0.05	0.52	3.2	<0.001	<10	25	0.40	0.05
STD BLANK				<0.005								
STD BLANK					<0.05	<0.01	<0.2	<0.001	<10	<10	<0.05	<0.01
STD CDN-GS-P8H				0.836								
STD OREAS 20a					0.06	2.45	17.3	0.002	15	487	0.12	0.81

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310229</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 19-Jul-2023  
 Job Report Date: 04-Aug-2023  
 Report Version: Final

	IMS-116 Cd ppm	IMS-116 Co ppm	IMS-116 Cr ppm	IMS-116 Cu ppm	IMS-116 Fe %	IMS-116 Ga ppm	IMS-116 Hg ppm	IMS-116 K %	IMS-116 La ppm	IMS-116 Mg %	IMS-116 Mn ppm	IMS-116 Mo ppm
Sample ID	0.05	0.1	1	0.2	0.01	0.1	0.01	0.01	0.5	0.01	5	0.05
Granite Blank	<0.05	12.1	38	7.2	3.50	8.4	<0.01	0.11	5.1	1.24	489	4.11
Granite Blank	<0.05	13.5	42	15.0	3.70	9.1	<0.01	0.13	5.1	1.25	455	3.49
C0221276	<0.05	3.0	43	11.7	1.06	1.1	<0.01	0.08	2.1	0.15	99	7.56
C0221277	0.06	5.9	42	14.3	1.75	2.5	<0.01	0.29	17.5	0.31	336	6.51
C0221278	<0.05	2.7	35	7.3	1.03	1.1	<0.01	0.15	19.6	0.06	260	6.45
C0221280	<0.05	2.9	46	11.0	1.20	1.4	<0.01	0.08	12.3	0.14	368	7.10
C0221281	0.06	2.3	34	6.4	1.16	0.8	<0.01	0.12	11.5	0.06	610	6.20
C0221282	<0.05	5.9	40	12.2	2.46	3.0	<0.01	0.18	20.6	0.37	200	5.93
C0221286	<0.05	5.5	48	12.6	1.77	2.2	<0.01	0.15	9.6	0.30	299	7.23
C0221287	<0.05	4.3	29	15.2	1.60	2.4	<0.01	0.42	16.7	0.30	175	4.21
C0221288	<0.05	3.6	36	7.5	0.97	0.5	<0.01	0.01	1.8	0.04	308	6.63
C0221288PD	<0.05	3.2	44	9.2	0.93	0.4	<0.01	0.02	1.7	0.04	246	8.45
C0221289	0.07	4.5	30	12.5	1.27	1.9	<0.01	0.28	19.0	0.22	422	4.72
C0221290	<0.05	3.2	48	13.0	1.15	1.4	<0.01	0.08	6.4	0.18	138	7.17
STD BLANK												
STD BLANK	<0.05	<0.1	<1	<0.2	<0.01	<0.1	<0.01	<0.01	<0.5	<0.01	<5	<0.05
STD CDN-GS-P8H												
STD OREAS 20a	<0.05	12.2	67	45.3	3.33	8.9	<0.01	1.47	36.5	1.16	363	3.15

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310229</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 19-Jul-2023  
 Job Report Date: 04-Aug-2023  
 Report Version: Final

Sample ID	IMS-116 Na %	IMS-116 Ni ppm	IMS-116 P ppm	IMS-116 Pb ppm	IMS-116 Re ppm	IMS-116 S %	IMS-116 Sb ppm	IMS-116 Sc ppm	IMS-116 Se ppm	IMS-116 Sr ppm	IMS-116 Te ppm	IMS-116 Th ppm
Granite Blank	0.20	11.2	1067	0.8	0.005	0.07	0.06	6.6	<0.2	42.1	<0.05	0.5
Granite Blank	0.20	12.5	928	0.9	<0.005	0.17	0.07	8.1	<0.2	44.1	<0.05	0.6
C0221276	0.03	13.4	284	10.9	<0.005	<0.01	0.10	0.5	<0.2	5.3	0.12	1.1
C0221277	0.03	15.4	132	8.4	<0.005	<0.01	0.37	1.1	<0.2	6.7	<0.05	9.6
C0221278	0.05	8.1	89	7.6	<0.005	0.01	0.51	0.7	<0.2	18.6	<0.05	9.5
C0221280	0.05	11.4	128	7.2	<0.005	<0.01	0.38	0.8	<0.2	6.1	<0.05	5.6
C0221281	0.02	9.1	100	3.8	<0.005	<0.01	0.36	0.9	<0.2	8.0	<0.05	4.5
C0221282	0.02	18.9	171	6.4	<0.005	<0.01	0.73	1.3	<0.2	10.6	<0.05	8.5
C0221286	0.04	16.3	469	21.5	<0.005	<0.01	0.21	1.0	<0.2	9.7	0.07	5.3
C0221287	0.02	14.7	89	8.5	<0.005	<0.01	0.34	0.9	<0.2	6.5	<0.05	11.5
C0221288	0.02	10.8	3079	5.6	<0.005	<0.01	0.34	0.5	<0.2	68.6	<0.05	0.6
C0221288PD	0.03	12.0	3226	4.2	<0.005	<0.01	0.32	0.4	<0.2	72.1	<0.05	0.6
C0221289	0.02	12.0	91	19.5	<0.005	<0.01	0.43	0.9	<0.2	5.1	<0.05	9.7
C0221290	0.04	12.1	217	13.1	<0.005	<0.01	0.25	0.6	<0.2	4.0	<0.05	2.4
STD BLANK	<0.01	<0.1	<10	<0.2	<0.005	<0.01	<0.05	<0.1	<0.2	<0.5	<0.05	<0.2
STD BLANK	<0.01	<0.1	<10	<0.2	<0.005	<0.01	<0.05	<0.1	<0.2	<0.5	<0.05	<0.2
STD CDN-GS-P8H	<0.01	<0.1	<10	<0.2	<0.005	<0.01	<0.05	<0.1	<0.2	<0.5	<0.05	<0.2
STD OREAS 20a	0.25	36.9	991	5.8	<0.005	0.07	0.28	8.4	<0.2	62.9	<0.05	23.0

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310229</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 19-Jul-2023  
 Job Report Date: 04-Aug-2023  
 Report Version: Final

Sample ID	IMS-116 Ti %	IMS-116 Tl ppm	IMS-116 U ppm	IMS-116 V ppm	IMS-116 W ppm	IMS-116 Y ppm	IMS-116 Zn ppm
Granite Blank	0.097	<0.05	0.10	86	0.08	9.5	32
Granite Blank	0.124	<0.05	0.11	94	0.09	9.6	30
C0221276	<0.005	<0.05	0.10	4	0.08	1.7	14
C0221277	<0.005	0.07	0.29	7	0.08	2.3	28
C0221278	<0.005	<0.05	0.50	4	0.07	2.3	14
C0221280	<0.005	<0.05	0.33	5	0.08	2.3	18
C0221281	<0.005	<0.05	0.36	3	0.07	2.3	14
C0221282	<0.005	<0.05	0.42	8	0.12	1.8	63
C0221286	<0.005	<0.05	0.26	7	0.07	2.0	31
C0221287	0.008	0.11	0.28	6	0.08	2.8	37
C0221288	<0.005	<0.05	0.24	2	0.10	11.5	12
C0221288PD	<0.005	<0.05	0.19	2	0.13	11.2	10
C0221289	<0.005	0.07	0.28	5	0.09	1.9	20
C0221290	<0.005	<0.05	0.15	4	0.09	1.1	17
STD BLANK							
STD BLANK	<0.005	<0.05	<0.05	<1	<0.05	<0.5	<2
STD CDN-GS-P8H							
STD OREAS 20a	0.364	0.93	6.30	105	2.20	18.8	61

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310250</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 09-Aug-2023  
 Job Report Date: 25-Aug-2023  
 Number of Samples: 32  
 Report Version: Final

**COMMENTS:**

Test results reported relate to the tested samples only on an "as received" basis. Unless otherwise stated above, sufficient sample was received for the methods requested and all samples were received in acceptable condition. Analytical results in unsigned reports marked "provisional" are subject to change, pending final QC review and approval. The customer has not provided any information that can affect the validity of the test results. Please refer to MSALABS' Schedule of Services and Fees for our complete Terms and Conditions. Preliminary results are applicable when a portion of samples in a job is 100% completed and reported or 1 of a number of methods on the same job have been completed 100%. Results cannot change, but additional results or results for additional methods can be added.

SAMPLE PREPARATION	
METHOD CODE	DESCRIPTION
PRP-910	Dry, Crush to 70% passing 2mm, Split 250g, Pulverize to 85% passing 75µm
	Sample preparation performed by MSALABS Yukon

ANALYTICAL METHODS	
METHOD CODE	DESCRIPTION
FAS-121	Au, Fire Assay, 50g fusion, AAS, Trace Level
IMS-116	Multi-Element (39 elements), 0.5g, 1:1 Aqua Regia, ICP-AES/MS, Ultra Trace Level

**Signature:**

Yvette Hsi, BSc.  
 Laboratory Manager  
 MSALABS



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310250</b>
---------------------	-------------------

Project Name:                   AURMAC  
 Job Received Date:           09-Aug-2023  
 Job Report Date:             25-Aug-2023  
 Report Version:              Final

Sample ID	Sample Type	PWE-100 Rec. Wt. kg	Method Analyte Units	FAS-121 Au ppm	IMS-116 Ag ppm	IMS-116 Al %	IMS-116 As ppm	IMS-116 Au ppm	IMS-116 B ppm	IMS-116 Ba ppm	IMS-116 Bi ppm	IMS-116 Ca %
		0.01	LOR	0.005	0.05	0.01	0.2	0.001	10	10	0.05	0.01
Granite Blank	QC-P-BK	--		<0.005	<0.05	2.31	2.5	0.002	11	46	0.07	1.28
Granite Blank	QC-P-BK	--		<0.005	<0.05	2.79	4.0	0.001	13	50	<0.05	1.56
C0244001	Rock	1.22		<0.005	<0.05	0.23	2.6	0.001	<10	92	0.06	0.14
C0244002	Rock	1.12		<0.005	<0.05	0.07	2.0	<0.001	<10	20	<0.05	0.01
C0244003	Rock	0.98		<0.005	<0.05	0.13	1.7	0.001	<10	57	<0.05	0.05
C0244004	Rock	1.14		0.006	0.54	0.79	77.5	0.019	16	631	1.19	0.18
C0244005	Rock	2.62		<0.005	0.15	0.10	39.1	<0.001	<10	21	0.07	0.11
C0244006	Rock	2.06		<0.005	0.25	0.79	78.2	0.004	<10	158	0.17	0.31
C0244007	Rock	0.96		<0.005	<0.05	0.09	12.6	0.002	30	496	0.13	0.29
C0244008	Rock	2.10		<0.005	<0.05	0.15	4.2	<0.001	<10	20	0.16	0.02
C0244009	Rock	2.06		<0.005	<0.05	0.72	11.1	<0.001	<10	38	0.18	<0.01
C0244010	Rock	1.28		<0.005	0.07	0.26	2.9	<0.001	<10	12	0.28	0.12
C0244011	Rock	1.08		<0.005	<0.05	0.40	3.6	<0.001	<10	11	0.23	0.08
C0244012	Rock	1.84		<0.005	<0.05	0.54	16.8	<0.001	<10	24	0.45	0.02
C0244013	Rock	2.62		<0.005	0.06	0.21	51.4	0.001	<10	22	0.18	0.02
C0244014	Rock	1.60		0.015	<0.05	0.48	1.8	<0.001	<10	33	0.29	0.09
C0244015	Rock	1.00		<0.005	<0.05	1.20	1.9	<0.001	<10	23	<0.05	0.02
C0244016	Rock	1.32		<0.005	<0.05	0.65	1.8	0.001	<10	47	0.07	0.06
C0244017	Rock	1.26		<0.005	<0.05	1.61	14.6	0.002	14	609	1.06	0.48
C0244018	Rock	1.36		0.020	<0.05	0.10	2.9	0.001	<10	<10	<0.05	0.05
C0244019	Rock	2.20		0.009	<0.05	0.09	2.5	0.004	<10	<10	0.23	0.04
C0244020	Rock	0.92		<0.005	0.06	0.37	2.7	0.002	<10	87	0.15	0.22
C0244021	Rock	0.78		0.008	1.78	0.12	109.3	0.010	<10	16	0.09	0.02
C0244022	Rock	1.12		<0.005	<0.05	0.25	1.4	<0.001	<10	30	<0.05	0.03
C0244022PD	QC-PD	--		<0.005	<0.05	0.27	1.3	<0.001	<10	33	<0.05	0.03

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310250</b>
---------------------	-------------------

Project Name:           AURMAC  
 Job Received Date:    09-Aug-2023  
 Job Report Date:      25-Aug-2023  
 Report Version:       Final

Sample ID	Sample Type	PWE-100 Rec. Wt. kg	Method Analyte Units	FAS-121 Au ppm	IMS-116 Ag ppm	IMS-116 Al %	IMS-116 As ppm	IMS-116 Au ppm	IMS-116 B ppm	IMS-116 Ba ppm	IMS-116 Bi ppm	IMS-116 Ca %
		0.01	LOR	0.005	0.05	0.01	0.2	0.001	10	10	0.05	0.01
C0244023	Rock	1.00		<0.005	0.11	0.12	6.4	0.005	<10	27	<0.05	0.01
C0244024	Rock	0.90		<0.005	0.39	0.31	1413.2	0.001	38	153	0.17	0.02
C0244025	Rock	1.30		<0.005	<0.05	0.05	4.0	<0.001	<10	28	0.18	0.03
C0244026	Rock	1.06		<0.005	<0.05	0.25	38.6	<0.001	<10	21	0.24	<0.01
C0244027	Rock	0.58		0.024	0.52	2.50	50.5	0.004	13	363	<0.05	0.15
C0244028	Rock	0.74		0.008	0.53	0.20	12.5	0.002	<10	151	0.12	0.03
C0244029	Rock	0.78		<0.005	0.20	0.47	3.8	<0.001	<10	74	1.02	4.06
C0244030	Rock	1.20		0.544	0.84	0.33	692.5	0.391	14	398	0.08	4.61
C0244031	Rock	0.90		0.019	0.26	0.33	2180.3	0.019	<10	152	0.61	3.65
C0244031PD	QC-PD	--		0.019	0.28	0.36	2262.3	0.023	<10	157	0.64	3.92
C0244032	Rock	1.76		0.005	0.08	0.32	373.2	0.004	<10	31	0.16	0.04
DUP C0244031					0.25	0.37	2164.4	0.021	<10	165	0.63	3.67
DUP C0244019				0.008								
STD BLANK					<0.05	<0.01	<0.2	<0.001	<10	<10	<0.05	<0.01
STD BLANK				<0.005								
STD OREAS 601c					50.89	0.66	381.2	0.981	<10	648	21.98	0.81
STD OREAS L12				0.621								

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310250</b>
---------------------	-------------------

Project Name:                   AURMAC  
 Job Received Date:           09-Aug-2023  
 Job Report Date:             25-Aug-2023  
 Report Version:               Final

	IMS-116 Cd ppm	IMS-116 Co ppm	IMS-116 Cr ppm	IMS-116 Cu ppm	IMS-116 Fe %	IMS-116 Ga ppm	IMS-116 Hg ppm	IMS-116 K %	IMS-116 La ppm	IMS-116 Mg %	IMS-116 Mn ppm	IMS-116 Mo ppm
Sample ID	0.05	0.1	1	0.2	0.01	0.1	0.01	0.01	0.5	0.01	5	0.05
Granite Blank	<0.05	13.9	32	9.7	3.58	9.3	<0.01	0.14	5.6	1.21	482	2.98
Granite Blank	0.10	13.2	39	10.2	3.63	9.5	<0.01	0.14	5.7	1.27	447	2.92
C0244001	0.06	1.4	27	6.4	0.44	0.7	<0.01	0.21	15.3	0.02	98	4.15
C0244002	<0.05	0.4	32	3.7	0.31	0.2	<0.01	0.04	3.6	<0.01	37	5.26
C0244003	<0.05	0.7	34	4.5	0.37	0.4	<0.01	0.12	12.9	0.01	45	5.33
C0244004	3.22	185.5	32	32.1	4.83	3.7	<0.01	0.19	22.4	0.29	12585	6.42
C0244005	0.12	1.9	36	8.1	0.76	0.7	<0.01	0.03	1.6	0.03	310	5.71
C0244006	0.31	8.4	38	31.4	2.43	2.7	0.02	0.10	21.7	0.35	191	6.67
C0244007	0.17	1.9	31	5.3	14.78	0.6	<0.01	0.01	2.3	0.03	161	2.84
C0244008	0.09	1.9	36	30.4	1.07	0.5	<0.01	<0.01	1.0	0.10	270	5.51
C0244009	<0.05	2.6	37	13.2	1.71	2.2	<0.01	0.22	14.4	0.19	234	4.66
C0244010	<0.05	1.3	37	6.1	0.73	0.9	<0.01	0.04	3.0	0.15	66	5.38
C0244011	<0.05	2.5	35	13.0	1.12	1.1	<0.01	0.03	1.2	0.22	168	5.38
C0244012	<0.05	5.1	37	33.8	1.47	1.4	<0.01	0.07	4.5	0.28	435	5.14
C0244013	0.10	7.6	38	53.5	1.74	0.9	<0.01	0.04	9.7	0.05	299	5.43
C0244014	<0.05	3.5	36	10.8	1.11	1.6	<0.01	0.08	7.1	0.19	135	4.67
C0244015	<0.05	5.8	34	14.5	2.75	3.9	<0.01	0.05	4.9	0.64	327	4.59
C0244016	0.07	3.8	36	7.8	1.38	2.2	<0.01	0.12	10.1	0.26	274	4.80
C0244017	0.29	4.8	53	23.1	2.63	8.7	<0.01	0.73	41.3	0.77	400	4.71
C0244018	<0.05	3.0	38	14.6	0.58	0.4	<0.01	<0.01	<0.5	0.07	78	5.85
C0244019	<0.05	2.3	35	22.6	0.65	0.4	<0.01	<0.01	0.5	0.08	176	5.31
C0244020	<0.05	2.3	31	5.4	0.65	1.1	<0.01	0.15	14.1	0.15	91	3.99
C0244021	<0.05	1.3	31	4.8	0.63	0.4	<0.01	0.09	7.5	<0.01	97	4.84
C0244022	<0.05	2.1	30	4.3	0.79	0.9	<0.01	0.08	6.0	0.07	325	4.72
C0244022PD	<0.05	2.2	34	4.6	0.83	0.9	<0.01	0.08	6.0	0.07	355	5.15

\*\*\*Please refer to the cover page for comments  
 regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310250</b>
---------------------	-------------------

Project Name:            AURMAC  
 Job Received Date:     09-Aug-2023  
 Job Report Date:       25-Aug-2023  
 Report Version:         Final

	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116
	Cd	Co	Cr	Cu	Fe	Ga	Hg	K	La	Mg	Mn	Mo
Sample ID	ppm	ppm	ppm	ppm	%	ppm	ppm	%	ppm	%	ppm	ppm
	0.05	0.1	1	0.2	0.01	0.1	0.01	0.01	0.5	0.01	5	0.05
C0244023	0.08	9.8	37	7.0	0.51	0.3	<0.01	0.05	2.7	0.03	352	5.50
C0244024	0.18	0.8	22	11.3	1.82	1.0	<0.01	0.24	22.5	0.01	63	3.57
C0244025	<0.05	1.7	43	4.2	0.93	0.2	<0.01	0.02	1.1	<0.01	491	5.29
C0244026	<0.05	4.0	44	19.0	1.11	0.9	<0.01	0.05	3.9	0.08	219	5.54
C0244027	1.13	40.8	149	193.6	8.72	8.6	<0.01	0.10	8.2	1.22	1871	1.76
C0244028	3.50	2.8	33	10.3	1.55	0.7	0.01	0.02	4.1	0.06	2392	5.97
C0244029	0.09	11.7	30	13.0	1.34	1.8	<0.01	0.07	14.7	0.28	1038	4.55
C0244030	3.43	32.2	37	26.3	5.98	0.9	0.05	0.14	4.2	1.57	1094	8.67
C0244031	0.91	5.0	27	29.7	1.87	1.2	0.02	0.14	11.0	0.02	191	4.91
C0244031PD	0.89	5.3	24	30.7	1.86	1.2	0.02	0.14	11.3	0.02	188	4.40
C0244032	0.11	6.5	27	21.7	1.19	0.7	<0.01	0.11	12.8	0.06	491	4.34
DUP C0244031	0.90	5.1	26	30.2	1.88	1.3	0.02	0.14	12.4	0.02	191	4.73
DUP C0244019												
STD BLANK	<0.05	<0.1	<1	<0.2	<0.01	<0.1	<0.01	<0.01	<0.5	<0.01	<5	<0.05
STD BLANK												
STD OREAS 601c	2.72	4.2	15	1139.7	1.85	3.7	0.22	0.25	18.3	0.08	209	3.21
STD OREAS L12												

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310250</b>
---------------------	-------------------

Project Name:               AURMAC  
 Job Received Date:       09-Aug-2023  
 Job Report Date:         25-Aug-2023  
 Report Version:          Final

Sample ID	IMS-116 Na %	IMS-116 Ni ppm	IMS-116 P ppm	IMS-116 Pb ppm	IMS-116 Re ppm	IMS-116 S %	IMS-116 Sb ppm	IMS-116 Sc ppm	IMS-116 Se ppm	IMS-116 Sr ppm	IMS-116 Te ppm	IMS-116 Th ppm
Granite Blank	0.19	9.6	963	2.2	<0.005	0.12	0.16	8.4	<0.2	53.1	<0.05	0.7
Granite Blank	0.23	12.1	890	2.0	<0.005	0.08	0.13	9.0	<0.2	53.6	<0.05	0.7
C0244001	0.04	5.0	194	6.9	<0.005	<0.01	0.25	0.4	<0.2	11.6	<0.05	7.5
C0244002	0.02	3.7	46	1.8	<0.005	<0.01	0.13	0.2	<0.2	2.4	<0.05	1.5
C0244003	0.02	4.3	64	4.3	<0.005	<0.01	0.18	0.2	<0.2	4.5	<0.05	8.1
C0244004	0.02	28.9	328	19.7	<0.005	<0.01	2.78	2.1	0.4	22.6	0.06	7.4
C0244005	<0.01	5.9	426	6.7	<0.005	<0.01	0.56	0.5	<0.2	7.1	<0.05	0.6
C0244006	0.02	22.2	873	17.2	<0.005	<0.01	1.05	2.5	0.5	17.8	<0.05	5.8
C0244007	<0.01	6.9	956	9.2	<0.005	0.01	4.32	1.2	<0.2	23.0	<0.05	0.4
C0244008	<0.01	4.8	26	7.3	<0.005	<0.01	0.21	0.7	<0.2	1.1	<0.05	<0.2
C0244009	0.01	8.3	94	12.4	<0.005	<0.01	0.12	0.9	<0.2	5.4	<0.05	9.6
C0244010	<0.01	5.9	547	8.0	<0.005	<0.01	0.29	0.4	<0.2	4.9	<0.05	1.1
C0244011	<0.01	8.0	371	5.5	<0.005	<0.01	0.16	0.5	<0.2	6.4	<0.05	0.6
C0244012	<0.01	6.8	88	14.8	<0.005	<0.01	0.17	1.2	<0.2	2.8	0.06	2.2
C0244013	<0.01	13.2	141	9.6	<0.005	<0.01	1.47	1.7	<0.2	2.1	<0.05	3.1
C0244014	0.02	9.0	402	8.8	<0.005	<0.01	1.56	0.8	<0.2	8.2	<0.05	3.7
C0244015	0.03	14.2	125	4.7	<0.005	<0.01	0.34	1.1	<0.2	3.2	<0.05	2.6
C0244016	0.03	9.8	272	7.3	<0.005	<0.01	0.48	0.9	<0.2	7.7	<0.05	6.0
C0244017	0.10	8.2	666	6.7	<0.005	0.01	0.22	7.5	<0.2	43.2	<0.05	18.7
C0244018	<0.01	7.5	191	1.6	<0.005	<0.01	0.21	0.4	<0.2	4.0	<0.05	<0.2
C0244019	<0.01	5.8	85	1.5	<0.005	<0.01	0.19	0.6	<0.2	1.6	0.05	<0.2
C0244020	0.02	6.3	133	13.5	<0.005	<0.01	0.26	0.7	<0.2	7.2	<0.05	5.6
C0244021	<0.01	5.1	45	4.5	<0.005	<0.01	2.01	0.3	<0.2	1.7	<0.05	3.1
C0244022	<0.01	5.8	120	5.7	<0.005	<0.01	0.12	0.4	<0.2	3.8	<0.05	4.4
C0244022PD	<0.01	6.0	127	5.8	<0.005	<0.01	0.12	0.5	<0.2	4.5	<0.05	4.6

\*\*\*Please refer to the cover page for comments  
 regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310250</b>
---------------------	-------------------

Project Name:               AURMAC  
 Job Received Date:       09-Aug-2023  
 Job Report Date:         25-Aug-2023  
 Report Version:          Final

Sample ID	IMS-116 Na %	IMS-116 Ni ppm	IMS-116 P ppm	IMS-116 Pb ppm	IMS-116 Re ppm	IMS-116 S %	IMS-116 Sb ppm	IMS-116 Sc ppm	IMS-116 Se ppm	IMS-116 Sr ppm	IMS-116 Te ppm	IMS-116 Th ppm
C0244023	<0.01	10.2	22	2.7	<0.005	<0.01	0.21	0.3	<0.2	1.3	<0.05	0.8
C0244024	0.03	4.1	204	9.3	<0.005	0.10	1.12	0.7	0.2	17.8	0.37	12.7
C0244025	<0.01	6.7	187	21.0	<0.005	<0.01	0.42	0.5	<0.2	2.8	<0.05	0.7
C0244026	<0.01	9.7	47	15.2	<0.005	<0.01	1.26	0.5	<0.2	1.5	<0.05	2.0
C0244027	0.07	71.9	883	4.3	<0.005	<0.01	0.77	9.0	0.5	20.9	<0.05	0.6
C0244028	0.01	10.0	213	199.5	<0.005	0.01	0.93	0.7	<0.2	4.8	<0.05	1.3
C0244029	0.02	21.5	274	59.3	<0.005	<0.01	0.37	2.0	<0.2	194.8	0.17	3.2
C0244030	0.02	157.7	673	8.2	<0.005	0.29	206.68	7.3	2.8	278.8	<0.05	2.9
C0244031	0.01	11.8	>10000	17.9	<0.005	0.24	14.65	1.0	1.2	188.1	<0.05	2.2
C0244031PD	0.01	11.6	>10000	18.9	<0.005	0.26	14.76	1.1	1.2	200.5	<0.05	2.6
C0244032	0.01	13.8	148	3.4	<0.005	0.01	10.71	0.7	<0.2	5.1	<0.05	5.3
DUP C0244031	0.01	11.8	>10000	18.3	<0.005	0.23	14.84	1.2	1.1	191.0	<0.05	2.4
DUP C0244019												
STD BLANK	<0.01	<0.1	<10	<0.2	<0.005	<0.01	<0.05	<0.1	<0.2	<0.5	<0.05	<0.2
STD BLANK												
STD OREAS 601c	0.06	5.8	233	251.6	<0.005	0.90	29.64	1.0	7.9	36.2	7.39	6.2
STD OREAS L12												

\*\*\*Please refer to the cover page for comments  
 regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310250</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 09-Aug-2023  
 Job Report Date: 25-Aug-2023  
 Report Version: Final

Sample ID	IMS-116 Ti %	IMS-116 Tl ppm	IMS-116 U ppm	IMS-116 V ppm	IMS-116 W ppm	IMS-116 Y ppm	IMS-116 Zn ppm
Granite Blank	0.148	<0.05	0.12	93	0.23	11.1	34
Granite Blank	0.188	<0.05	0.13	100	0.28	11.0	32
C0244001	<0.005	<0.05	0.24	2	0.09	1.7	5
C0244002	<0.005	<0.05	<0.05	<1	0.12	<0.5	3
C0244003	<0.005	<0.05	0.14	<1	0.08	1.1	3
C0244004	0.008	0.25	2.46	14	0.36	6.3	120
C0244005	<0.005	<0.05	0.16	<1	0.10	2.1	16
C0244006	0.031	0.12	0.37	25	0.51	7.9	79
C0244007	0.010	<0.05	0.30	16	0.82	7.8	14
C0244008	<0.005	<0.05	0.17	<1	0.05	2.9	11
C0244009	0.012	0.10	0.56	7	0.08	2.1	30
C0244010	<0.005	<0.05	0.10	3	<0.05	2.6	13
C0244011	<0.005	<0.05	0.31	3	0.09	2.3	20
C0244012	<0.005	<0.05	0.33	5	0.12	2.1	17
C0244013	<0.005	<0.05	1.05	4	0.13	3.9	29
C0244014	<0.005	<0.05	0.14	5	<0.05	2.5	18
C0244015	<0.005	<0.05	0.22	9	<0.05	1.3	59
C0244016	<0.005	<0.05	0.17	7	<0.05	2.4	27
C0244017	0.173	0.92	8.61	50	0.22	14.6	83
C0244018	<0.005	<0.05	0.06	2	<0.05	<0.5	4
C0244019	<0.005	<0.05	0.10	1	<0.05	1.1	6
C0244020	0.009	0.07	0.17	3	<0.05	3.3	14
C0244021	<0.005	0.08	0.20	2	<0.05	1.2	7
C0244022	<0.005	<0.05	0.20	4	<0.05	1.4	13
C0244022PD	<0.005	0.05	0.21	4	<0.05	1.4	12

\*\*\*Please refer to the cover page for comments regarding this test report.\*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310250</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 09-Aug-2023  
 Job Report Date: 25-Aug-2023  
 Report Version: Final

	IMS-116 Ti %	IMS-116 Tl ppm	IMS-116 U ppm	IMS-116 V ppm	IMS-116 W ppm	IMS-116 Y ppm	IMS-116 Zn ppm
Sample ID	0.005	0.05	0.05	1	0.05	0.5	2
C0244023	<0.005	0.07	0.11	1	<0.05	1.1	10
C0244024	<0.005	0.15	0.68	3	0.15	2.8	17
C0244025	<0.005	<0.05	0.28	<1	<0.05	1.5	13
C0244026	0.024	<0.05	0.25	2	<0.05	1.0	18
C0244027	0.006	0.06	0.76	87	<0.05	7.3	196
C0244028	<0.005	<0.05	0.71	2	<0.05	2.4	282
C0244029	0.005	<0.05	0.29	7	<0.05	14.4	24
C0244030	<0.005	0.09	0.95	18	<0.05	11.9	420
C0244031	<0.005	0.07	9.56	4	<0.05	39.1	92
C0244031PD	<0.005	0.07	10.13	4	<0.05	42.1	89
C0244032	<0.005	<0.05	0.57	2	0.08	2.7	25
DUP C0244031	<0.005	0.07	9.90	4	0.20	40.9	92
DUP C0244019	<0.005	<0.05	<0.05	<1	<0.05	<0.5	<2
STD BLANK	<0.005	<0.05	<0.05	<1	<0.05	<0.5	<2
STD BLANK	<0.005	<0.05	<0.05	<1	<0.05	<0.5	<2
STD OREAS 601c	0.009	1.26	2.10	4	1.23	5.4	404
STD OREAS L12							

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310255</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 23-Aug-2023  
 Job Report Date: 11-Sep-2023  
 Number of Samples: 26  
 Report Version: Final

**COMMENTS:**

Test results reported relate to the tested samples only on an "as received" basis. Unless otherwise stated above, sufficient sample was received for the methods requested and all samples were received in acceptable condition. Analytical results in unsigned reports marked "provisional" are subject to change, pending final QC review and approval. The customer has not provided any information that can affect the validity of the test results. Please refer to MSALABS' Schedule of Services and Fees for our complete Terms and Conditions. Preliminary results are applicable when a portion of samples in a job is 100% completed and reported or 1 of a number of methods on the same job have been completed 100%. Results cannot change, but additional results or results for additional methods can be added.

SAMPLE PREPARATION	
METHOD CODE	DESCRIPTION
PRP-910	Dry, Crush to 70% passing 2mm, Split 250g, Pulverize to 85% passing 75µm
	Sample preparation performed by MSALABS Yukon

ANALYTICAL METHODS	
METHOD CODE	DESCRIPTION
FAS-121	Au, Fire Assay, 50g fusion, AAS, Trace Level
IMS-116	Multi-Element (39 elements), 0.5g, 1:1 Aqua Regia, ICP-AES/MS, Ultra Trace Level

**Signature:**

Yvette Hsi, BSc.  
 Laboratory Manager  
 MSALABS



MSALABS  
Unit 1, 20120 102nd Avenue  
Langley, BC V1M 4B4  
Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT: YMA2310255</b>
--------------------------------

Project Name: AURMAC  
Job Received Date: 23-Aug-2023  
Job Report Date: 11-Sep-2023  
Report Version: Final

Sample ID	Sample Type	PWE-100 Rec. Wt. kg	Method Analyte Units	FAS-121 Au ppm	IMS-116 Ag ppm	IMS-116 Al %	IMS-116 As ppm	IMS-116 Au ppm	IMS-116 B ppm	IMS-116 Ba ppm	IMS-116 Bi ppm	IMS-116 Ca %
Granite Blank	QC-P-BK	--		<0.005	0.11	2.47	1.7	0.004	<10	60	0.11	1.56
Granite Blank	QC-P-BK	--		<0.005	0.13	2.40	2.0	0.002	10	62	0.10	1.35
C0244033	Rock	2.06		<0.005	0.06	0.11	169.9	0.002	<10	13	0.07	0.03
C0244034	Rock	0.58		<0.005	0.15	0.25	378.1	0.004	<10	26	0.10	<0.01
C0244035	Rock	2.18		<0.005	0.11	0.30	42.9	0.001	<10	44	0.76	<0.01
C0244036	Rock	0.82		<0.005	0.28	0.31	80.6	0.005	<10	24	0.41	<0.01
C0244037	Rock	1.80		<0.005	0.14	0.23	376.3	0.006	<10	27	0.15	<0.01
C0244038	Rock	0.46		2.122	4.12	0.60	5253.2	1.983	<10	183	327.63	0.06
C0244039	Rock	1.84		<0.005	0.08	0.36	53.7	0.004	61	54	0.40	<0.01
C0244040	Rock	1.22		<0.005	0.08	0.19	44.5	0.019	<10	23	0.48	0.58
C0244041	Rock	1.08		0.592	4.78	0.20	>10000	0.553	<10	27	26.43	0.05
C0244042	Rock	1.96		0.226	9.33	0.79	8335.9	0.187	<10	140	27.60	0.13
C0244043	Rock	2.22		<0.005	19.06	0.49	219.1	0.006	14	210	1.49	0.79
C0244044	Rock	1.34		<0.005	0.20	0.72	35.0	0.002	<10	68	0.59	0.10
C0244045	Rock	1.58		<0.005	0.10	0.41	21.3	<0.001	<10	55	0.22	0.03
C0244046	Rock	0.72		<0.005	<0.05	0.43	102.1	<0.001	<10	94	0.10	0.02
C0244047	Rock	1.68		0.016	0.40	0.20	129.2	0.015	<10	15	1.66	<0.01
C0244048	Rock	1.66		0.008	1.27	0.34	287.9	0.004	18	42	0.68	<0.01
C0244051	Rock	1.98		0.057	0.53	1.64	46.1	0.056	<10	68	3.41	2.00
C0244052	Rock	1.68		0.071	0.31	1.78	53.9	0.079	<10	65	3.83	0.51
C0244101	Rock	2.92		0.029	12.90	0.22	80.5	0.026	<10	35	7.51	0.01
C0244102	Rock	2.46		0.129	0.33	0.61	190.6	0.104	<10	34	9.17	0.03
C0244103	Rock	3.16		<0.005	1.77	0.54	197.6	0.004	<10	55	0.98	0.07
C0244104	Rock	2.06		0.153	54.87	0.28	362.6	0.142	<10	20	1.30	<0.01
C0244105	Rock	2.16		2.634	10.83	0.23	>10000	2.448	<10	28	162.45	0.06

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310255</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 23-Aug-2023  
 Job Report Date: 11-Sep-2023  
 Report Version: Final

Sample ID	Sample Type	PWE-100 Rec. Wt. kg	Method Analyte Units	FAS-121 Au ppm	IMS-116 Ag ppm	IMS-116 Al %	IMS-116 As ppm	IMS-116 Au ppm	IMS-116 B ppm	IMS-116 Ba ppm	IMS-116 Bi ppm	IMS-116 Ca %
		0.01	LOR	0.005	0.05	0.01	0.2	0.001	10	10	0.05	0.01
C0244106	Rock	1.32		<0.005	13.77	0.99	50.6	0.006	<10	197	11.10	0.67
C0244107	Rock	1.68		0.022	0.14	0.39	1003.4	0.027	<10	75	1.86	<0.01
C0244108	Rock	1.78		0.080	0.17	0.68	28.4	0.047	<10	60	4.56	13.71
DUP C0244038				2.130								
DUP C0244037					0.15	0.23	387.7	0.003	<10	27	0.16	<0.01
STD BLANK				<0.005								
STD BLANK					<0.05	<0.01	<0.2	<0.001	<10	<10	<0.05	<0.01
STD OxG179				1.104								
STD OREAS 20a					0.06	2.33	18.2	0.002	<10	449	0.27	0.81

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310255</b>
---------------------	-------------------

Project Name:                   AURMAC  
 Job Received Date:           23-Aug-2023  
 Job Report Date:             11-Sep-2023  
 Report Version:              Final

	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116	IMS-116
	Cd	Co	Cr	Cu	Fe	Ga	Hg	K	La	Mg	Mn	Mo
Sample ID	ppm	ppm	ppm	ppm	%	ppm	ppm	%	ppm	%	ppm	ppm
Granite Blank	0.05	13.9	31	22.8	3.62	8.1	0.02	0.15	6.1	1.27	456	2.89
Granite Blank	0.05	12.9	29	26.0	3.71	8.0	0.02	0.11	6.4	1.28	487	3.17
C0244033	0.15	3.1	42	26.7	1.34	0.4	<0.01	0.03	2.2	0.02	98	7.42
C0244034	0.14	0.6	26	6.3	0.46	0.6	<0.01	0.16	9.9	<0.01	75	4.45
C0244035	<0.05	1.3	27	10.4	0.64	0.6	<0.01	0.17	7.9	0.02	46	5.66
C0244036	<0.05	0.6	26	10.0	0.59	0.7	0.02	0.19	11.0	<0.01	27	4.76
C0244037	0.15	1.0	22	6.5	0.43	0.6	<0.01	0.15	12.9	<0.01	139	3.23
C0244038	0.96	4.4	28	236.1	8.82	2.7	0.21	0.15	13.1	0.23	213	3.68
C0244039	0.18	2.6	27	7.5	1.28	1.0	0.01	0.15	22.7	0.02	394	4.31
C0244040	1.37	5.8	38	67.5	1.43	0.6	<0.01	0.04	7.5	0.05	253	7.27
C0244041	4.34	0.6	26	78.3	4.37	1.0	0.07	0.19	6.9	0.02	39	4.38
C0244042	8.42	1.1	17	61.1	5.44	2.4	0.09	0.89	18.2	0.08	47	2.13
C0244043	33.48	3.7	26	19.9	1.75	2.0	0.01	0.29	25.5	0.10	551	4.74
C0244044	0.08	4.3	32	11.4	1.67	1.9	<0.01	0.18	19.4	0.18	408	5.18
C0244045	0.20	1.8	25	10.7	0.91	0.9	<0.01	0.12	13.5	0.07	156	4.15
C0244046	0.08	3.1	25	8.4	1.26	1.2	0.02	0.23	22.5	0.05	267	3.85
C0244047	0.56	3.0	30	14.6	2.65	0.6	0.02	0.09	7.8	0.02	218	4.67
C0244048	1.48	5.5	23	37.7	2.75	1.0	0.02	0.17	15.9	0.02	505	3.43
C0244051	0.36	12.2	35	98.3	3.46	4.7	0.19	0.25	23.0	0.47	1055	3.69
C0244052	0.22	8.8	42	39.8	2.27	5.1	<0.01	0.21	12.8	0.48	167	3.02
C0244101	0.75	2.3	35	327.6	1.53	0.6	<0.01	0.12	7.6	0.01	448	5.25
C0244102	0.07	2.9	30	46.3	1.66	2.1	0.03	0.14	17.2	0.20	182	4.43
C0244103	0.24	4.4	34	47.6	1.20	1.5	<0.01	0.22	17.5	0.14	200	4.59
C0244104	1.62	1.8	30	46.5	1.86	0.8	0.06	0.10	5.3	0.01	187	4.80
C0244105	75.56	7.1	14	85.7	10.93	0.5	0.20	0.17	4.5	0.02	86	2.76

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310255</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 23-Aug-2023  
 Job Report Date: 11-Sep-2023  
 Report Version: Final

Sample ID	IMS-116 Cd ppm	IMS-116 Co ppm	IMS-116 Cr ppm	IMS-116 Cu ppm	IMS-116 Fe %	IMS-116 Ga ppm	IMS-116 Hg ppm	IMS-116 K %	IMS-116 La ppm	IMS-116 Mg %	IMS-116 Mn ppm	IMS-116 Mo ppm
	0.05	0.1	1	0.2	0.01	0.1	0.01	0.01	0.5	0.01	5	0.05
C0244106	123.89	8.0	29	382.7	3.95	6.3	0.09	0.18	11.1	0.44	820	2.73
C0244107	0.95	2.6	23	8.9	1.29	1.0	<0.01	0.24	16.8	0.03	104	3.83
C0244108	1.04	6.3	7	14.7	2.10	2.5	0.01	0.05	7.4	5.40	3259	0.36
DUP C0244038												
DUP C0244037	0.14	1.0	23	6.5	0.45	0.6	<0.01	0.15	13.7	<0.01	143	3.40
STD BLANK	<0.05	<0.1	<1	<0.2	<0.01	<0.1	<0.01	<0.01	<0.5	<0.01	<5	<0.05
STD OxG179												
STD OREAS 20a	<0.05	12.4	65	45.9	3.28	8.7	0.01	1.35	36.2	1.17	355	3.20

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310255</b>
---------------------	-------------------

Project Name:               AURMAC  
 Job Received Date:       23-Aug-2023  
 Job Report Date:         11-Sep-2023  
 Report Version:          Final

Sample ID	IMS-116 Na %	IMS-116 Ni ppm	IMS-116 P ppm	IMS-116 Pb ppm	IMS-116 Re ppm	IMS-116 S %	IMS-116 Sb ppm	IMS-116 Sc ppm	IMS-116 Se ppm	IMS-116 Sr ppm	IMS-116 Te ppm	IMS-116 Th ppm
Granite Blank	0.20	12.9	1023	4.3	<0.005	0.13	0.28	7.3	<0.2	47.7	<0.05	0.7
Granite Blank	0.18	10.1	985	4.8	<0.005	0.13	0.27	7.2	<0.2	45.4	<0.05	0.7
C0244033	<0.01	10.1	63	1.6	<0.005	0.06	0.31	0.8	0.4	2.3	<0.05	0.9
C0244034	0.01	4.2	34	4.5	<0.005	<0.01	0.44	0.3	<0.2	3.6	0.07	4.6
C0244035	0.02	6.8	61	7.6	<0.005	<0.01	0.47	0.3	<0.2	5.7	0.33	4.5
C0244036	0.01	4.2	41	15.0	<0.005	<0.01	1.00	0.4	<0.2	6.3	<0.05	4.6
C0244037	0.01	4.1	38	7.9	<0.005	<0.01	0.47	0.3	<0.2	3.5	0.07	5.2
C0244038	0.18	7.2	505	95.2	<0.005	0.68	5.37	1.4	14.3	224.0	8.74	6.8
C0244039	0.03	7.5	93	12.5	<0.005	<0.01	1.77	0.7	<0.2	5.5	<0.05	9.7
C0244040	<0.01	14.4	35	2.6	<0.005	<0.01	0.83	0.6	0.8	18.4	<0.05	1.5
C0244041	<0.01	2.8	117	884.9	<0.005	0.35	449.42	1.8	4.4	43.8	1.53	5.6
C0244042	0.02	6.2	166	3518.2	<0.005	1.21	1326.09	1.5	4.3	63.2	0.65	7.2
C0244043	0.02	5.2	462	3768.8	<0.005	0.25	6.20	1.5	2.3	25.8	0.36	12.2
C0244044	0.02	12.6	73	29.6	<0.005	<0.01	7.53	0.9	<0.2	7.0	0.06	7.0
C0244045	0.03	6.6	86	32.0	<0.005	<0.01	1.98	0.4	<0.2	9.3	<0.05	5.8
C0244046	0.04	9.1	96	11.9	<0.005	<0.01	0.83	0.7	<0.2	7.4	<0.05	9.4
C0244047	<0.01	13.9	134	5.5	<0.005	<0.01	5.14	1.0	<0.2	1.4	<0.05	2.8
C0244048	<0.01	16.1	152	13.0	<0.005	<0.01	4.82	1.3	<0.2	2.5	<0.05	5.5
C0244051	0.05	21.7	391	7.9	<0.005	0.18	0.48	2.6	1.2	48.4	0.13	9.9
C0244052	0.20	19.2	91	9.6	<0.005	0.58	0.49	2.4	0.5	48.5	0.06	9.2
C0244101	<0.01	6.9	76	195.6	<0.005	0.01	8.63	0.7	0.4	2.2	0.08	3.0
C0244102	0.04	8.9	95	13.0	<0.005	<0.01	0.70	1.1	0.5	5.2	0.33	10.2
C0244103	0.05	12.3	98	21.8	<0.005	0.01	0.40	0.6	<0.2	5.9	<0.05	6.4
C0244104	0.01	9.7	99	1284.0	<0.005	0.02	56.97	1.6	3.8	3.9	0.11	2.1
C0244105	<0.01	4.9	29	>10000	<0.005	2.01	>10000	0.8	36.1	56.6	2.84	1.1

\*\*\*Please refer to the cover page for comments  
 regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310255</b>
---------------------	-------------------

Project Name:               AURMAC  
 Job Received Date:       23-Aug-2023  
 Job Report Date:         11-Sep-2023  
 Report Version:          Final

	IMS-116 Na %	IMS-116 Ni ppm	IMS-116 P ppm	IMS-116 Pb ppm	IMS-116 Re ppm	IMS-116 S %	IMS-116 Sb ppm	IMS-116 Sc ppm	IMS-116 Se ppm	IMS-116 Sr ppm	IMS-116 Te ppm	IMS-116 Th ppm
Sample ID	0.01	0.1	10	0.2	0.005	0.01	0.05	0.1	0.2	0.5	0.05	0.2
C0244106	0.05	6.9	312	1223.6	<0.005	1.21	7.02	3.1	2.0	27.7	0.11	12.3
C0244107	0.03	8.8	76	246.8	<0.005	0.02	129.13	0.7	0.4	4.7	<0.05	7.4
C0244108	0.01	14.3	454	9.4	<0.005	0.05	1.90	1.5	<0.2	316.2	0.16	1.9
DUP C0244038												
DUP C0244037	0.01	4.0	38	8.2	<0.005	<0.01	0.49	0.3	<0.2	3.2	0.05	5.1
STD BLANK	<0.01	<0.1	<10	<0.2	<0.005	<0.01	<0.05	<0.1	<0.2	<0.5	<0.05	<0.2
STD OxG179												
STD OREAS 20a	0.26	39.1	980	5.7	<0.005	0.06	0.23	7.7	<0.2	61.1	<0.05	23.0

\*\*\*Please refer to the cover page for comments  
 regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310255</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 23-Aug-2023  
 Job Report Date: 11-Sep-2023  
 Report Version: Final

Sample ID	IMS-116 Ti %	IMS-116 Tl ppm	IMS-116 U ppm	IMS-116 V ppm	IMS-116 W ppm	IMS-116 Y ppm	IMS-116 Zn ppm
Granite Blank	0.158	<0.05	0.14	98	0.19	11.5	32
Granite Blank	0.164	<0.05	0.15	97	0.15	11.9	34
C0244033	<0.005	<0.05	0.35	2	0.12	1.3	15
C0244034	<0.005	0.07	0.29	2	0.14	0.9	6
C0244035	<0.005	0.07	0.33	2	0.07	1.0	13
C0244036	<0.005	0.13	0.27	3	0.11	0.7	20
C0244037	<0.005	0.08	0.37	2	0.14	1.0	8
C0244038	<0.005	0.26	2.74	17	279.08	2.0	27
C0244039	<0.005	0.07	0.76	3	0.12	2.4	23
C0244040	<0.005	0.05	0.75	3	0.13	5.1	12
C0244041	<0.005	0.46	0.79	3	0.45	<0.5	57
C0244042	<0.005	1.36	0.68	7	0.08	2.2	298
C0244043	0.005	0.38	5.43	9	1.24	7.1	673
C0244044	<0.005	0.06	0.48	5	<0.05	2.2	31
C0244045	<0.005	<0.05	0.26	2	0.08	1.1	15
C0244046	<0.005	0.06	0.96	4	<0.05	4.0	24
C0244047	<0.005	0.05	0.72	4	0.14	5.3	67
C0244048	<0.005	0.17	1.15	6	0.16	5.9	122
C0244051	0.065	0.25	1.21	25	274.21	8.4	115
C0244052	0.035	0.21	0.75	23	0.35	3.9	40
C0244101	<0.005	0.12	0.75	3	0.15	1.9	215
C0244102	<0.005	0.11	0.77	8	36.86	3.9	24
C0244103	<0.005	0.11	0.44	5	0.09	2.5	49
C0244104	<0.005	0.14	1.96	3	0.26	1.6	504
C0244105	<0.005	2.46	0.92	3	0.39	2.8	898

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310255</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 23-Aug-2023  
 Job Report Date: 11-Sep-2023  
 Report Version: Final

	IMS-116 Ti %	IMS-116 Tl ppm	IMS-116 U ppm	IMS-116 V ppm	IMS-116 W ppm	IMS-116 Y ppm	IMS-116 Zn ppm
Sample ID	0.005	0.05	0.05	1	0.05	0.5	2
C0244106	0.007	0.17	9.92	33	0.26	13.6	>10000
C0244107	<0.005	0.10	0.43	4	0.22	2.1	40
C0244108	<0.005	0.06	1.37	13	11.81	19.2	65
DUP C0244038							
DUP C0244037	<0.005	0.08	0.38	2	0.15	1.0	9
STD BLANK							
STD BLANK	<0.005	<0.05	<0.05	<1	<0.05	<0.5	<2
STD OxG179							
STD OREAS 20a	0.366	0.91	6.44	105	2.08	20.7	59

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310263</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 28-Aug-2023  
 Job Report Date: 19-Sep-2023  
 Number of Samples: 3  
 Report Version: Final

**COMMENTS:**

Test results reported relate to the tested samples only on an "as received" basis. Unless otherwise stated above, sufficient sample was received for the methods requested and all samples were received in acceptable condition. Analytical results in unsigned reports marked "provisional" are subject to change, pending final QC review and approval. The customer has not provided any information that can affect the validity of the test results. Please refer to MSALABS' Schedule of Services and Fees for our complete Terms and Conditions. Preliminary results are applicable when a portion of samples in a job is 100% completed and reported or 1 of a number of methods on the same job have been completed 100%. Results cannot change, but additional results or results for additional methods can be added.

SAMPLE PREPARATION	
METHOD CODE	DESCRIPTION
PRP-910	Dry, Crush to 70% passing 2mm, Split 250g, Pulverize to 85% passing 75µm
	Sample preparation performed by MSALABS Yukon

ANALYTICAL METHODS	
METHOD CODE	DESCRIPTION
FAS-121	Au, Fire Assay, 50g fusion, AAS, Trace Level
IMS-116	Multi-Element (39 elements), 0.5g, 1:1 Aqua Regia, ICP-AES/MS, Ultra Trace Level

**Signature:**

Yvette Hsi, BSc.  
 Laboratory Manager  
 MSALABS



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310263</b>
---------------------	-------------------

Project Name:               AURMAC  
 Job Received Date:       28-Aug-2023  
 Job Report Date:         19-Sep-2023  
 Report Version:          Final

Sample ID	Sample Type	PWE-100 Rec. Wt. kg	Method Analyte Units	FAS-121 Au ppm	IMS-116 Ag ppm	IMS-116 Al %	IMS-116 As ppm	IMS-116 Au ppm	IMS-116 B ppm	IMS-116 Ba ppm	IMS-116 Bi ppm	IMS-116 Ca %
		0.01	LOR	0.005	0.05	0.01	0.2	0.001	10	10	0.05	0.01
Granite Blank	QC-P-BK	--		<0.005	<0.05	2.42	1.3	0.006	<10	42	<0.05	1.41
Granite Blank	QC-P-BK	--		<0.005	<0.05	2.45	1.2	0.004	28	47	<0.05	1.41
C0244109	Rock	3.10		<0.005	0.49	0.51	2.2	0.005	<10	39	1.45	4.52
C0244110	Rock	1.62		0.006	<0.05	0.32	3.2	0.011	<10	66	<0.05	0.02
C0244110PD	QC-PD	--		0.012	<0.05	0.36	3.1	0.009	<10	70	<0.05	0.02
C0244111	Rock	1.62		0.043	<0.05	0.71	1537.8	0.042	<10	23	0.28	0.10
DUP C0244109					0.50	0.52	2.1	0.007	<10	40	1.42	4.51
DUP C0244111				0.049								
STD BLANK					<0.05	<0.01	<0.2	<0.001	<10	<10	<0.05	<0.01
STD BLANK				<0.005								
STD OREAS 20a					0.06	2.35	18.0	0.002	30	490	0.15	0.83
STD OxF181				0.809								

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310263</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 28-Aug-2023  
 Job Report Date: 19-Sep-2023  
 Report Version: Final

Sample ID	IMS-116 Cd ppm	IMS-116 Co ppm	IMS-116 Cr ppm	IMS-116 Cu ppm	IMS-116 Fe %	IMS-116 Ga ppm	IMS-116 Hg ppm	IMS-116 K %	IMS-116 La ppm	IMS-116 Mg %	IMS-116 Mn ppm	IMS-116 Mo ppm
Granite Blank	<0.05	14.7	30	14.8	3.81	8.0	0.01	0.10	5.9	1.36	565	2.01
Granite Blank	<0.05	13.5	30	7.7	3.80	8.1	<0.01	0.12	5.9	1.31	551	1.79
C0244109	0.06	5.5	25	280.8	1.57	2.7	0.07	0.02	21.5	0.24	570	1.09
C0244110	<0.05	6.0	15	14.9	1.57	0.9	0.08	0.15	15.6	0.03	620	1.79
C0244110PD	<0.05	6.1	17	13.5	1.59	1.0	0.09	0.16	14.9	0.03	638	2.15
C0244111	<0.05	3.5	25	11.0	1.73	2.9	<0.01	0.01	5.7	0.35	263	2.51
DUP C0244109	0.06	5.4	24	286.0	1.58	2.7	0.08	0.02	21.2	0.24	571	1.07
DUP C0244111												
STD BLANK	<0.05	<0.1	<1	<0.2	<0.01	<0.1	<0.01	<0.01	<0.5	<0.01	<5	<0.05
STD BLANK												
STD OREAS 20a	<0.05	12.5	67	46.2	3.28	8.8	<0.01	1.35	34.7	1.17	361	3.02
STD OxF181												

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310263</b>
---------------------	-------------------

Project Name:           AURMAC  
 Job Received Date:    28-Aug-2023  
 Job Report Date:      19-Sep-2023  
 Report Version:        Final

	IMS-116 Na %	IMS-116 Ni ppm	IMS-116 P ppm	IMS-116 Pb ppm	IMS-116 Re ppm	IMS-116 S %	IMS-116 Sb ppm	IMS-116 Sc ppm	IMS-116 Se ppm	IMS-116 Sr ppm	IMS-116 Te ppm	IMS-116 Th ppm
Sample ID	0.01	0.1	10	0.2	0.005	0.01	0.05	0.1	0.2	0.5	0.05	0.2
Granite Blank	0.18	9.1	955	1.2	<0.005	0.09	0.20	8.1	<0.2	48.8	<0.05	0.7
Granite Blank	0.18	9.4	960	0.9	<0.005	0.08	0.08	7.9	<0.2	43.4	<0.05	0.7
C0244109	0.06	13.7	179	173.4	<0.005	<0.01	0.06	3.2	0.4	409.0	0.06	8.1
C0244110	<0.01	13.4	48	4.6	<0.005	0.01	0.35	0.9	<0.2	15.0	<0.05	6.6
C0244110PD	<0.01	13.9	48	4.1	<0.005	0.02	0.37	0.9	<0.2	15.8	<0.05	6.4
C0244111	0.03	10.8	422	1.2	<0.005	0.08	3.38	1.5	0.6	6.0	<0.05	2.8
DUP C0244109	0.06	13.5	176	176.3	<0.005	<0.01	0.14	3.2	0.4	410.3	0.05	7.9
DUP C0244111												
STD BLANK	<0.01	<0.1	<10	<0.2	<0.005	<0.01	<0.05	<0.1	<0.2	<0.5	<0.05	<0.2
STD BLANK												
STD OREAS 20a	0.26	36.2	976	5.8	<0.005	0.07	0.27	7.7	<0.2	59.4	<0.05	21.2
STD OxF181												

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*



MSALABS  
 Unit 1, 20120 102nd Avenue  
 Langley, BC V1M 4B4  
 Phone: +1-604-888-0875

To: **Banyan Gold Corporation**  
**1000-1050 West Pender Street**  
**Vancouver, British Columbia, V6E 2S7**  
**Canada**

<b>TEST REPORT:</b>	<b>YMA2310263</b>
---------------------	-------------------

Project Name: AURMAC  
 Job Received Date: 28-Aug-2023  
 Job Report Date: 19-Sep-2023  
 Report Version: Final

	IMS-116 Ti %	IMS-116 Tl ppm	IMS-116 U ppm	IMS-116 V ppm	IMS-116 W ppm	IMS-116 Y ppm	IMS-116 Zn ppm
Sample ID	0.005	0.05	0.05	1	0.05	0.5	2
Granite Blank	0.203	<0.05	0.14	106	0.25	11.9	35
Granite Blank	0.201	<0.05	0.13	105	0.23	11.3	36
C0244109	<0.005	<0.05	0.56	17	0.06	4.7	46
C0244110	<0.005	0.05	0.54	4	<0.05	2.9	22
C0244110PD	<0.005	0.06	0.54	4	<0.05	2.9	21
C0244111	<0.005	<0.05	0.47	11	0.05	2.3	30
DUP C0244109	<0.005	<0.05	0.55	17	0.06	4.6	45
DUP C0244111							
STD BLANK	<0.005	<0.05	<0.05	<1	<0.05	<0.5	<2
STD BLANK							
STD OREAS 20a	0.371	0.86	5.93	105	2.26	19.5	63
STD OxF181							

\*\*\*Please refer to the cover page for comments regarding this test report. \*\*\*